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815.000 MHz 823,000 MHz 100.000 kHz 822.82817 MHz -52.62 dém -39.62 dB 934,000 MHz 949,000 MHz 100.000 kHz 948.18332 MHz 21.03 dém -8.97 dB.
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824.000 MHz £39.000 MHz 100.000 kHz 824.84665 MHz 21.08 dBm -8.92 dB 550,000 MHz 360,000 MHz 100.000 kHz 950,13487 MHz -52,66 dBm -39.56 dB
Y
1 [ ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

31.AUG. 2024

Spectru Spectrum DUD
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
imit §heck 'ABS | SPURIGIE CHBEKABS_ PARS
a0 nhﬁm bPURIOUS_| INE_ABS paks 2V 9BNe _fpurious_INE_ABS | Pabs
10 dBm: 10 dém:
o de porrrr iRl pamets, o p At A et i 0 VA e Ay s Rttt A P
| \ \
-10 dém 1 -10 dBm
SPURIOUS_LINE_ABS_ ‘ ]
-20 dBm -2p dem- r
-30 dBm __,,J'I'":' L \" 20 dBm I\Ae‘
NN ey *L—-_.,___\
B -40 dBm
-50 dem -50 dBm:
-60 dem -60 dBm \
N
70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz | | [ start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit
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SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
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Start 815.0 MHz 3003 pts Stop 839.0 MHz | | [ start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit
615.000 MHz 923,000 MHz 100.000 kHz §22.45255 MHz -36.26 dém -23.26 dB 534,000 MHZ 540,000 MAz 100,000 FHz FER ™ 150 dBm 58,50 8
£23.000 MHz 524.000 MHz 150.000 kHz 823.97253 MHz -31.66 dém -18.66 dB 949.000 MHz 850.000 MHz 150.000 kHz 949.00545 MHz -32.22 dBm -19.22 dB
5824.000 MHz £39.000 MHz 100,000 kHz 83265385 MHz 0.47 dBm -29.53 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.15485 MHz -37.34 dém -24,34 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

LTE Band 26 / 15MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 25.00 dBm  Offset 5.00 dBb Mode Auto Sweep Ref Level 25.00 dém  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
AR | SPURIGHE CHBEKABS PAR
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-40 dBm J JH’I ﬂ -49ldem Jf
50 dem ‘J'\ - ﬂ 50 bpm ﬂ rf
A N I | |
-60 dBm | 7 - | W v Ea -+ m '1 H,,—"‘V
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70 dBm -70 dem
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | Rangeup | RBW | Fregquency |  Power Abs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 818.16883 MHz -46.34 dBm -33.34 dB 934,000 MHz 949,000 MHz 100.000 kHz 948.16833 MHz 16.07 dBm -13.93 dB
£23.000 MHz 524.000 MHz 150.000 kHz 823.99550 MHz -29.89 dém -16.89 dg 849,000 MHz 850,000 MHz 150.000 kHz 849.01045 MHz -30.57 deém -17.57 db
824.000 MHz £39.000 MHz 100.000 kHz 824.83167 MHz 16.50 dém -13.50 dB 550,000 MHz 360,000 MHz 100.000 kHz 554,79021 MHz -58,50 dBm -45.50 dB
Y
1 [ ) ]
23:00:38 Date: 31. 23:12:49
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru Spectrum DUD
Ref Level 25.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 25.00 dém  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
imit gheck 'aFS | SPURIGIIE CHBEKABS_ PABS
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Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power abs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,98002 MHz -38.15 dBm -25.15 dB 934,000 MHz 849,000 MOz 100,000 kHz 36, 30020 TH= 0,91 dBm 30,01 06
£23.000 MHz 524.000 MHz 150.000 kHz 823.95554 MHz -33.63 dém -20.63 dB 845.000 MHz 850,000 MHz 150.000 kHz 845.00350 MHz -34.63 dém -21.63 dB
524.000 MHz 539.000 MHz 100.000 kHz 827,45903 MHz -1.28 dBm -31.26 dB 950.000 MHz 860,000 MHz 100.000 kHz 950.13467 MHz -32.01 dém -26.01 dB
Y
Il ( ] T b ee
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482619B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum [ spectrum 3
RefLevel 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 5,00 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
.10 ddRR—BPURIOUS LINE_ABS _10 48R $PURIOUS LINE ABS PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 813.62694 MHz -63.65 dém -50.65 db 30.000 MHz 815,000 MHz 100.000 kHz 814.01924 MHz -64.24 dem -51.24 dB
860,000 MHz 1.000 GHz 100.000 kHz 864.26573 MHz -63.70 dém -50.70 d& 860.000 MHz 1.000 GHz 100.000 kHz 968.04196 MHz2 -63.73 dBm -50.73 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -42.56 dém -20.56 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,67258 GHz -43.57 dBm -30.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -48.53 dém -35.53 db 3.000 GHz 7.000 GHz 1,000 MHz 6.88126 GHz -28.49 dém -35.45 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95076 GHz -51.57 dém -38.57 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.40315 GHz -51.67 dBm -38.67 dB
L J 1 ) wa L ] | )

Highest Channel / QPSK

Spectrum lué?
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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. 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
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m L _._..:w..m—- | P ——
-60 dBm J
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -64.21 dBm -51.21 dB
860.000 MHz 1.000 GHz 100.000 kHz 860.20979 MHz -63.08 dBm -50.08 db
1,000 GHz 3.000 GHz 1,000 MHz 1.69608 GHz -42.75 dBm -29,75 db
3.000 GHz 7.000 GHz 1.000 MHz 6.89826 GHz -48.65 dBm -35.65 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95576 GHz -51.56 dBm -38.56 dB
L JU ) e
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SPORTON LAB.
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Report No. : FG482619B

LTE Band 26 / 3MHz

Spectrum 3
RefLevel 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 5,00 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck ml_:_w Limit ihm.k PARS
ine _SPURIOUS LINE_ABS PARS ine _$PURIOUS | INE_ABS PABS
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-70 dBm -70 dBm
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 814.01924 MHz -63.81 dém -50.81 db 30.000 MHz 815,000 MHz 100.000 kHz 806.17316 MHz -64.15 dem -51.15 dB
860,000 MHz 1.000 GHz 100.000 kHz 917.41259 MHz -63.52 dém -50.52 dB 860.000 MHz 1.000 GHz 100.000 kHz 875.31469 MHz -63.69 dBm -50.69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -43.01 dém -30.01 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,67058 GHz -42.47 dBm -29.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85076 GHz -48.58 dém -35.58 db 3.000 GHz 7.000 GHz 1,000 MHz 6.88826 GHz -48.59 dem -35.55 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.96476 GHz -51.64 dBm -38.64 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.94876 GHz -51.64 dBm -38.64 dB
( I J L ]l J [ b
Date: 31.AUG.2024 21:24:06 Date: 31.AUG.2024 21:37:30

Highest Channel / QPSK

Spectrum lué?
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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-70 dem
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-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -64.50 dBm -51.50 dB
860.000 MHz 1.000 GHz 100.000 kHz 938.39161 MHz -63.68 dBm -50.68 db
1,000 GHz 3.000 GHz 1,000 MHz 1.69308 GHz -43.33 dBm -30,33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -48.56 dBm -35.56 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.71507 GHz -51.77 dBm -38.77 dB
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LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum 3
RefLevel 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 5,00 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit ihsuk PABS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 812.05772 MHz -67.3% dém -54.35 db 30.000 MHz 815,000 MHz 100.000 kHz 813.62694 MHz -68.16 dBm -55.16 dB
860,000 MHz 1.000 GHz 100.000 kHz 977.55245 MHz -68.71 dBm -55.71 dB 860.000 MHz 1.000 GHz 100.000 kHz 867.76224 MHz -68.44 dBm -55.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -36.69 dém -23.69 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,66908 GHz -37.05 dBm -24.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85026 GHz -53.60 dém -40.60 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.89625 GHz -53.39 dém -40.39 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94876 GHz -59.3% dém -46.3% dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95126 GHz -59.41 dBm -46.41 dB
( I J L ]l J [ b
Date: 31.AUG.2024 21:52:51 Date: 31.AUG.2024 5:08
Highest Channel / QPSK
Spectrum lué?
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 799.50400 MHz -68.31 dBm -55.31 dB
860.000 MHz 1.000 GHz 100.000 kHz 860.48951 MHz -68.42 dBm -55.42 db
1,000 GHz 3.000 GHz 1,000 MHz 1.68908 GHz -37.34 dBm -24.34 db
3.000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -53.53 dBm -40.53 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95176 GHz -59.31 dBm -46.31 dB
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LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum 3
RefLevel 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 5,00 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit ihm.k PARS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 814.80385 MHz -66.71 dém -53.71 dB 30.000 MHz 815,000 MHz 100.000 kHz 814.80385 MHz -68.03 dem -55.03 dB
860,000 MHz 1.000 GHz 100.000 kHz 946.08392 MHz -68.51 dBm -55.51 dB 860.000 MHz 1.000 GHz 100.000 kHz 867.34266 MH2 -68.49 dBm -55.49 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -38.84 dém -25.84 dB 1.000 GHz 3.000 GHz 1,000 MHz 1,66458 GHz -36.63 dBm -23.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -53.30 dém -40.30 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.89126 GHz -53.43 dém -40.43 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93027 GHz -59.38 dBm -46.38 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.85829 GHz -59.28 dBm -46.26 dB
( I J e wa L ]l J ]
Data: 31.AUG.2 22:29:06 Date: 31.AUG.2024
Highest Channel / QPSK
Spectrum lué?
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 808.13468 MHz -68.63 dBm -55.63 dB
860.000 MHz 1.000 GHz 100.000 kHz 985.52448 MHz -68.54 dBm -55.54 db
1,000 GHz 3.000 GHz 1,000 MHz 1.67958 GHz -37.03 dBm -24,03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94976 GHz -53.48 dBm -40.48 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91477 GHz -59.32 dBm -46.32 dB
Date 22:42:16
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LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum 3
RefLevel 0.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 5,00 d@ Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit ihsuk PABS
10 4dRE_BPURIOUS LINE ABS PARS 10 ddpe—$PURIOUS | INE ABS PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz §15.000 MHz 100.000 kHz 809.703%0 MHz -66.00 dém -53.00 db 30.000 MHz 815,000 MHz 100.000 kHz 814.41154 MHz -67.43 dém -54.43 dB
860,000 MHz 1.000 GHz 100.000 kHz 928.18182 MHz -68.54 dBm -55.54 dB 860.000 MHz 1.000 GHz 100.000 kHz 945.38462 MHz2 -68.39 dBm -55.39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -38.67 dém -25.67 d& 1.000 GHz 3.000 GHz 1,000 MHz 1,66008 GHz -36.87 dBm -23.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -53.3% dém -40.3% db 3.000 GHz 7.000 GHz 1,000 MHz 6.75078 GHz -53.46 dBm -40.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94826 GHz -59.3% dém -46.3% dB 7.000 GHz 9.000 GHz 1.000 MHz 8.93377 GHz -59.29 dBm -46.29 dB
( I J L ]l J [ b
Date: 31.AUG.2024 22:56:00 Date: 31.AUG.2024 23:06:42
Highest Channel / QPSK
Spectrum lué?
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -67.86 dBm -54.86 dB
860.000 MHz 1.000 GHz 100.000 kHz 976.99301 MHz -68.51 dBm -55.51 dB
1,000 GHz 3.000 GHz 1,000 MHz 1.67008 GHz -37.20 dBm -24.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -53.41 dBm -40.41 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95376 GHz -59.27 dBm -46.27 dB
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Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0037
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0055
0 Normal Voltage 0.0042

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0038
20 Maximum Voltage 0.0052
20 Normal Voltage 0.0079
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 66

Peak-to-Average Ratio

Mode

LTE Band 66 / 20MHz

Mod.

QPSK 16QAM 64QAM

256QAM

Limit: 13dB

RB Size

Full RB Full RB Full RB

Full RB

Result

Middle CH

4.43 5.57 6.09

6.20

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum

[
Ref Level 26.00 dBm Offset 6.00 d&

bo_Att a0 dB_AQT 2 ms @ RBW 20 MHz
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lGF 1.745 GHz

Maan Pwr + 20.00 dB
Complementary Gumulative Distribution Function

Samples: 130000
| o0a% | opo1% |
4.43 dB 4.55 dB

Me. | Peak |  crest | 10% | 1%
Trace 1 [ 21.57 d8m | 26.20 dam 4.63 dB 2.32 dB .06 dB

Middle Channel / Full RB/ 16QAM

Spectrum
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lGF 1.745 GHz

Maan Pwr + 20.00 dB
Complementary Gumulative Distribution Function

Samples: 130000
Mean | peak |  crest | 100 | 1% | 0% | 0.01% |
Trace 1 [ 20.56 dém  26.41 dBm 5.85 db 2516 4.5L 0B .57 0B .60 0B
ARRRRIED e
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Middle Channel / Full RB/ 64QAM

Ref Level 26.00 dém  Offset 6.00 d8
Att 30 dB_ AQT 2 ms @ RBW 20 MHz
[@15a view
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£ ] I
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F 1.745 GHz ean Pvir + 20.00 dB
Complementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% |

Trace 1 [ 10.52 d8m | 25.42 d&m 6,89 di. 2,90 di. 4,90 di. 6,09 dB 6.58 dB
N
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Middle Channel / Full RB/ 256 QAM

Ref Level 26.00 dém  Offset 6.00 d8
Att 30 dB_ AQT 2 ms @ RBW 20 MHz
[@15a view
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|

F 1.745 GHz ean Pvir + 20.00 dB
Complementary Gumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | o0a% | o.010% |
Trace 1 17.58 dBm 25.91 dBm 2,34 dB 2,99 dB 4 84 dB 6.20 dB 7.07 dB
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